NOTE: MINIMUM 18 GAUGE

STUDS REQUIRED FRAMES TO BE ATTACHED TO
WALL WITH REQUIRED
FASTENER PER WALL TYPE.

¢ INSTALL PER MANUFACTURER

1'-4" [406mm]
o ‘ AND ICC REPORTS
DISPLAY INFO | L {e— 0'-4 1/8" [105mm] —s—]
‘ L 0'-0 5/8" [16mm]
QUANTITY: 1 NPN-6400-1.2IMD-1080X1920 [ B | 3 ™1
L —-- 7E, ——— F E ; L F E ! MAX. SHEETROCK SUBMITTAL APPROVAL
PIXELS PER PANEL: 1.2 - 270 X 480 L 1[% ° ¥ D e :B s © o o . (D * ° o ° * CID e o o0 o o . (1D ° g [
L lLaN . O RijLAN O  JarC — )WK — o J3 I (] APPROVED [] APPROVED AS NOTED [] APPROVED AS NOTED & RESUBMIT
PANEL WEIGHT: 16.9 LBS EACH (7.67 KG) L ——— o — —— J ‘ 0-0 172" [13mm] COMPANY:
¢J MINIMUM GAP REQUIRED ALL AROUND ’
BORDERS: STANDARD BORDERS - PANEL LENGTHS FLATBORDERSALL ———_ ELSBPRASYTZTA#%EA? .%A&i.l’fx :IéABTLIJ?L'\# .
TOP VIEW AROUND DISPLAY INTO WALL CAVITY. SIGNED:
CUSTOM FEATURES:
TITLE: DATE:
SPEED FRAME HARDWARE PER DISPLAY TASK
DESCRIPTION PART # QUANTITY | PART VIEW USE M6X1.0 X 20MM JACKING / A MY PRAMES PENDING APPROVAL
BOLT (DAK PART # HC-1795) BY DAKTRONICS
SPEED FRAME ASSY, 2X2; NPN D1 0A-2292-2022 4 N.A. PROVIDED BY DAKTRONICS | |
; 8-0 1/8" [2442mm] FOR Z-AXIS ADJUSTMENT OF \ | \ NOT FOR CONSTRUCTION
BOLT, 1"-20 X 0.875", HEX SERR FL (SPPED FRAME STITCH BOLTS) HC-1842 9 © Emm PANEL /el
OVERALL WIDTH . ! © !
TEK SCREW; %”-14 X 3" (STEEL STUD ATTACH) HC-3979953 17 L 8'-0 1/16" [2439mm] ‘ ‘ gy S-F:ESRVSVALL
SPAX POWERLAG SCREW, 1" X 5" (WOOD STUD ATTACH) HC-5100765 17 — ACT'V';W'DTH RN | L |
$"-11 HOLLOW BOLT, 0.344" HOLE, 1" LONG HC-5098762 17 @ B @ ! I ! ROUTE DISPLAY POWER AND SCAN QR CODFEO(;R CLICK HERE
WOOD LAG SCREW, &9 X 4" HC-5100786 17 — ‘ =1 \ / S o A SLES THROUGH NPN-X200/X400 SERIES
— Dl 1 ! 1 ! INSTALLATION DOCUMENTS
Z-ADJUST BRACE PLATE, NPN D1 SPEED FRAME 0M-4951150 17 E] ‘ 'O—H ‘ SECURE PANEL TO TUBE WITH CUSTOM DUAL DRIVE DD5014611
y M8-1.25X16MM SERRATED FLANGE BOLT. FOUR (4) |
SEISMIC CLIP, NPN D1 SPEED FRAME 0M-4983082 17 =y S101 S104 | | SCREWS PER PANEL. DAK PART # HC-4884317. 1 1
TAP SCR, #10-16 X 0.375, PHIL HEX WSHR HEAD HC-1186 18 =) ! ol ! REFERENCE NPN INSTALL MANUAL. ‘ O ‘
BOLT, M8-1.25 X 16MM, SRTD FLANGE HEAD, 5MM HEX Ul i ! N !
(PANEL TO SPEED FRAME) HC-4884317 68 O B L?E, i | ‘ — ‘
CAP SCREW, M6-1.0 X 20MM SOCKET (JACKING BOLT) HC-1795 118 0— ] : © = :
| it |
H | L |
o] (| R | N N I _
46 1/8"[1374mm]  4'-6" [1372mm)] " o NOTES:
OVERALL HEIGHT ~ ACTIVE HEIGHT . ot o ! :
NPN WEIGHT TABLE o 02 1/8" {54mml 0-113/16" (46 10 REFERENCE
‘: MOD/PANEL DEPTH FRAME DEPTH
DESCRIPTION WEIGHT QTY WEIGHT (TOTAL) 11 REFER TO DAKTRONICS PROPOSAL DRAWING FOR DISPLAY
(EA) LBS LBS U DETAIL A COMPONENT SPECIFICATIONS.
o SCALE 1:4 1.2 REFER TO DAKTRONICS SYSTEM RISER DIAGRAM FOR
NPN PANEL 16.9 16 2704 iy ' POWER AND SIGNAL SPECIFICATIONS.
. o
STRUCTURE - 2X2 SPEED FRAME 13.2 4 52.8 @] 1.3 :?\IIES)?'Ii\E&?I'DOTQ%E?kﬁ_YS MANUAL DD3918319 FOR DISPLAY
HARDWARE 16 1 16.0 S461 S404 S 20 GENERAL NOTES
SUB TOTAL 339 o3 '
+10% MARGIN 273 ¥ 2.1 ALL DIMENSIONS ARE IN FEET AND INCHES. DIMENSIONS
| ARE APPROXIMATE AND SUBJECT TO CHANGE DUE TO
WEIGHT TABLE DOES NOT INCLUDE ANY MAIN POWER OR SIGNAL e BRACE PLATE (0M-4951150) PROVIDED FOR CREATING A HARD SURFACE FOR THE DETAILED DESIGN CONSIDERATIONS.
0-0 1/16" [1
WIRING THAT MAY CONTRIBUTE TO ADDITIONAL WEIGHT ON THE 3 . Cimml HOLLOW JACKING BOLT TO PUSH OFF OF WHILE Z-ADJUSTING THE FRAME. 22 gHV(‘;”F;'-AEE};g\E AUL’\:%T_{E;TSA?SA@(Z%Z%:;TERDOE:\J%SJ:SI
WALL BORDER TYP. ALL AROUND PROVIDED BY DAKTRONICS. REFERENCE NPN-5200/6200/4400/6400 INSTALLATION
SIDE VIEW MANUAL. MAX OF 0.5625" FRAME ADJUSTING ALLOWED HAS REVIEWED THE ADDITION OF THE DISPLAY LOADS TO
FRONT VIEW : : : THE BUILDING AND THAT THE BUILDING STRUCTURE HAS

BEEN DEEMED ACCEPTABLE TO SUPPORT THE ADDITIONAL
LOADS AS DETAILED.
2.3 PAINT PLAN:
-DISPLAY CABINETS: SEMI-GLOSS BLACK
-VISIBLE STRUCTURE: SEMI-GLOSS BLACK
24 REFER TO INSTALLATION AND MAINTENANCE MANUAL FOR
COMPLETE INSTALLATION INSTRUCTIONS.

3.0 DISPLAY NOTES
ROUTE DISPLAY POWER AND SIGNAL

|

[l }

i \ BRACE PLATES
} 0M-4951150
|
|

CABLES THROUGH OBROUNDS 3.1 DAKTRONICS DISPLAYS ARE FRONT SERVICE.
STEEL STUD ATTACH WOOD STUD ATTACH PLYWOOD ATTACH 40 STRUCTURAL NOTES
- -
41  WEIGHT ALLOWANCE INCLUDES ALL EQUIPMENT AND
FRAME FASTENER REFERENCE TABLE S S ACCESSORIES NECESSARY FOR SAFELY MOUNTING THE
i EQUIPMENT TO THE DISPLAY STRUCTURE.
WL sussTRATE | FASTEREPRPART FASTENER DESCRIPTION B T HOLLOW BOLT DESCRIPTION ! ; 4.2 SUPPORT STRUCTURE IS ALUMINUM CONSTRUCTION.
STEEL STUD HC-3979953 1"-14 X 3" TEK 3 SELF-DRILLING SCREW HC-5098752 (SHIPS ATTACHED) 5/8-11 HOLLOW BOLT, 0.281" HOLE, 1.000" LONG ¢ } } 4.3 CODE: STRUCTURAL DESIGN IS BASED ON THE
WOOD STUD HC-5100765 %X 5" SPAX POWERLAG SCREW HC-5098752 (SHIPS ATTACHED) 5/8-11 HOLLOW BOLT, 0.281" HOLE, 1.000" LONG J L - | 44 :_'\XI;'EERR,\X?_ngxéL5B|l3JISLFD|I-|'\(l)GR|c;())IID\jI'E|"A2LOggREggﬁgg APPLIED TO
0'-0 1/2" [13mm] BEHIND FRAME i ] i . :
I;"VLOY,L/YSO;DN (Di\fDngi fgﬁlggff HC-5100786 2.9 X 4" WOOD LAG SCREW {SHI’:’%?ESZZ/ZATE) 5/8-11 HOLLOW BOLT, 0.344" HOLE, 1.000" LONG MAX. ADJUSTMENT ! ? l‘ 5 glIJSR;II:GICIJ_EASR l;\lAOELAE\i(SF’%SCIE:gJ?A(éErJTS?_'aELRg! II\INDSEIEE_?SBJRE.
FRAMES TO BE INSTALLED DIRECT TO STUDS OR PLYWOOD. | ; 1 ’
}—% :‘m@ = \ WITH PAINT OR OTHER APPROVED COATING TO PREVENT
INSTALL HC-3979953 TEK SCREWS PER ITW BUILDEX & ICC-ES ESR-1976.
INSTALL HC-5100765 SPAX POWERLAG SCREWS PER SPAX & TER 1912-07. 0'-0 5/32" [4mm] J } ﬁ)u } GALVANIC CORROSION.
NOTE: STEEL STUD ATTACHMENT SHOWN IN DRAWING. BEHIND PANEL MAX. ADJUSTMENT ‘ o [:] ‘
1 © o .‘ 5.0 PROJECT RESPONSIBILITIES
! ‘ 5.1  ALL ON-SITE WORK TO BE DONE IN ACCORDANCE WITH
8-0 1/16" [2439mm] OSHA AND ALL LOCAL CODES THAT APPLY.
DISPLAY FRAME OVERALL WIDTH "7"7”7"7"7"T:)I’E’_r*Al’L’Bi”i”i”i"i”i” 5.2 ?(A)\E;ﬁ_CéNSIXEESTL\J(BCONTRACTORS RESPONSIBLE FOR
¢ 1-7" [483mm] 1'-7" [483mm] ¢ 1'-7" [483mm] 1-7" [483mm] -
FLAT BORDER SCALE 1:4 5.3 DAKTRONICS SUBCONTRACTORS ARE SOLELY
" REQUIRED STUD —= " REQUIRED STUD —= " REQUIRED STUD —= " REQUIRED STUD —= ALL AROUND DISPLAY RESPONSIBLE FOR THE DESIGN AND INSTALLATION OF ALL
46" [1372mm] TEMPORARY BRACING AND OTHER ELEMENTS AND
i - i b ’ - ‘ ¥ ENSURE POWER/SIGNAL INPUTS pe e ) A ) - l: EQUIPMENT NECESSARY FOR A SAFE INSTALLATION.
uhia ap— uhca ap— FROM THE WALL LAND IN OPEN 4-4.1/8" [1324mm] ihan e il i 54 EACH SUBCONTRACTOR IS RESPONSIBLE FOR THE
— — — >, FRAME AREA. (EXAMPLE AREA SHOWN) 4'-2.1/4" [1277mm] 7 REMOVAL AND DISPOSAL OF WASTE MATERIALS ON THE
MUST USE RECESSED AV BOXES JOBSITE.
_ o s o . AS NECESSARY. _ o . o _ 5.5 DAKTRONICS AND OWNERS SUBCONTRACTORS SHALL
2.3 B86mm] o I olo 0 9 o o 09 olo 0 9 o }I_/SIT’I\IFSYT,:I&AI\E;TISJING DIMENSIONS AND CONDITIONS PRIOR
Q e Q Qlo 00 ) ) 00 ol e Q Q :
2-HIGH FRAME HEIGHT 5.6 REFER TO STANDARD FORM AGREEMENT BETWEEN
‘ ’ ‘ C e C ‘ CONTRACTOR AND SUBCONTRACTOR (AIA-A401) AND
ATTACHED DOCUMENTS FOR DETAILED SCOPE OF WORK
_—— SLIDE MOUNTING ALL PROVIDED . . AND RESPONSIBILITY.
T T T 1 BRACKET/HARDWARE 2-6 3/4" [781mm] N3 T A T =0
4'-6" [1372mm] g — 1 ® @ REOIN Q| o—E= e 9 IREONE: 0 ASSEMBLIES TO STUD LOCATIONS 2'-47/8" [734mm] o £ o0 Cg o | o=—rm= o0 BECE 0 TOP VIEW
— — =t — — AND SECURE THEM TO THE STUDS. — — — — SEISMIC PLATE DETAIL
OVERALL FRAME HEIGHT £ 1 " £ 1 b k4 £ 1 - i T b "~ " o : T ; T A [ ; T - ; T
URAD unaD URAD AncaD 2-11/8" [638mm] ARcaD 1o URAD 1%
] —J J 7 1'-11 1/4" [591mm] — ] ] ] ]
) ) ) . . ENSURE FACE SIDE OF FRAMES ARE ) . - . )
2-3" [686mm] Q 09 olo 00 Q /ﬁ PLUMB & LEVEL. 0 00 ole Qo Q
2-HIGH FRAME HEIGHT Q Q0 Qe 00 0 SEE Z-ADJUST NOTES ON DETAIL B. 0 00 Q10 Qo Q < A T | .
- - LT T
0'-3 3/4" [95mm]
TN H [H H NOTE: WALL MUST BE PLUMB AND 0'-1 7/8" [48mm)] il [t [H 1 ) 09 )
[y [] RECHH] RECHH] RECHH] e RSO RSO RSO
) i e =—0| O © 9 == Al LEVEL WITHIN +/- 1/2" [12.7MM] ACROSS 00" [Omm] = 9 2 =0 O —c5 g S —( 0 0 0 0
BOTH THE WIDTH AND THE HEIGHT OF ! D
3-11 15/16" [1218mm] 3-11 15/16" [1218mm] AI;-TUESQ:\ﬁEPIEéYO'I::QFiE%?gF”ELiY ‘ EI—\LO j e
! | : EE T E ELIE E E EE — —
2-WIDE FRAME WIDTH ‘ 2-WIDE FRAME WIDTH SUPPORT FRAMES. = £ £ £ E £ £ £ E L J
[=X=] © © ‘ o) [ N~ © --
2 T e '8 N I 0 Y 0
LED TILES REQUIRE +/-0.1MM S = = = = = = QS 0 0 0 0
¢ INSTALLATION TOLERANCE TO °s © ¢ = § 5 PN A
ELIMINATE VISIBLE GAPS. -~ o = T o3 T = T ®
- O ™ o = ~
N < 9 ~
o N E{ID
FRONT VIEW FRONT VIEW
(WALL FRAMES ONLY) (WALL FRAMES ONLY) 0 ey o o g S_j
FRONT VIEW
SEISMIC PLATE DETAIL
STANDARD NPN VIEWS AND NOTES: C};"@ég’*{;‘\iﬂ"g&%ﬁ g\’;?_%% ';'%‘;VE'G
, ): 16. (7. ) INSTALL SEISMIC PLATES AT ALL FRAME ATTACHMENT
POINTS
2X M4-0.7 THREADED HOLES
- == 1
| |
| o SEISMIC PLATES +
| 0M-4983082 |
- = 01m | ® (HC-1186) | FLANGE SECURES RIGHT SIDE &
| | SCREW SECURES LEFT SIDE
- _
2X M6-1.0 THREADED HOLES
TOP VIEW 0.05/8" 4 =
2X M6-1.0 THREADED HOLES C ) I A
/ - B 7
7 —=" | TN ( : :
\ y M8 THREADED ) ¢ ¢ | T/ - |
290 = FLATTENING JIG HOLE 1 \ 01 78" ‘ (o f N\ ‘
TYPICAL EACH CORNER ' ! % ‘ i ‘
8 ne——— X e J |
_ 0-11/8" — ‘ | THE CONCEPTS EXPRESSED AND DETAILS SHOWN ON THIS DRAWING | THIRD ANGLE PROJECTION
LEFT VIEW FRONT VIEW 2X M4-0.7 THREADED HOLES FRONT VIEW M6 THREADED DETAIL C ‘ ‘ ‘ ‘ po IIE . S
RIGHT VIEW BACK VIEW JACKING BOLT HOLE SCALE 1:8 1" HOLE FOR | | \ \ oaKTRONS O LS Aok AANED) SUSCIDIARIES
i O \&’ﬂ TYPICAL EACH CORNER : SELF-DRILLING SCREW TO FIX | | ) ) PrROJECT: NPN-6400
& CABINET IN PLACE, TYPICAL EACH CORNER | ] o e SHOP DWG; NPN-6400-1.2MN-1080X1920
BOTTOM VIEW ”76%%': IiDii - DETAIL E DATE: 16 MAY 24 omunits: INCHES [MILLIMETERS] SHEET REV
SCALE 1:3 SCALE:  3/4"=1" DO NOT SCALE DRAWING

SCALE 1:3

00
pesicN: RBJERKE JOB NO. FUNC - TYPE - SIZE
DRAWN:  RBJERKE P2292 F-10-D 54551 74



https://www.daktronics.com/web-documents/manuals/dd5014611.pdf
https://www.daktronics.com/web-documents/manuals/dd5014611.pdf
https://www.daktronics.com/web-documents/manuals/dd5014611.pdf
https://www.daktronics.com/web-documents/manuals/dd5014611.pdf
https://www.daktronics.com/web-documents/manuals/dd5014611.pdf

